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COMPONENTS CHECKLIST

SUPPORT RAIL
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FITTINGS HARDWARE
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JCBB BOLT M8 x 50 JCBC/W BOLT M6 x 40

8 PCS 4PCS

Part'C' Part'D'

FLAT WASHER 5/16"

8 PCS

@

SPRING WASHER 5/16"
8 PCS

Part'E'
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ALLENKEY M5:1 PC

Part'F'
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ALLEN KEY M4 :1 PC
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